__-'SPS/ﬂ 2516 Serles

= Electronically Controlled Pattern
— Sewing Machine for Middle
Sized Sewing Goods

@mh’tam

PME-060111 SUNSTAR MACHINERY CO LTD




Pattern /M Model No. 7% JIEH

(M/C Model No2| M AME})

SPS/A-2516-HS-20

® Feed Frame Type
mosm #2
Pattern S/M 20 Peumatic monorlithic feeding frame
Bland & — (BA RE Tol=
22 :Pneumatic Separately-Driven
feeding frame

B4 2218 mol= &)

® Series B

—— (X)x10mm — @ Sitch Type Al7E
S Standard Stitch
@ 2He 28 P Perfect Stitch

—L (Y)x10mm —— @ Material Type 8% 72
G: General [2BI2(SEE)
H: Heawy [E28]
E : Extra Heavy [(2528)

=2 HMXL= Parts Book@=Z HMAZI/ULE=Z M= AlE SJHELICH
This is a parts book. It cannot be used as a manual.




CONTENTS SunStar

= I\
[ Machine Part - 7| A BE

n Machine Body (1) ARM & Machine Body Parts
QIZEF ZHAHI(1) ARM D1 QIEFEE T | cvvrererereresesesesereueseseseiesesesesesesessesesseseestssseseseseseeesesenene 4
B Machine Body (2) BED & Machine Body Parts
QIEH THHI(2) BED 2l QIEHE T | cvererceererrereuereereseieuesseeseuessestaeaessesssesesessseaesessessecsessssens 6
c Machine Body (3) Miscellaneous Cover & Machine Body Parts
QIEF ZHAHI(3) COVER 2! QIEFIE BT covevrvrvereriereesieieiisiesiisies e 8
Upper Shaft Mechanism
AFZE D[ eveveneeeereneesesestetet st et et ettt ettt ettt s ettt s et n et s et b s ettt s et et et e st s nene s nens 10
G Bobbin Winder & Hand Pulley Mechanism
AIZED| DL BHS ZED| T oereeeerereerererserereesesenseseseesesessesesessesanessesessesensssesensesesessesesessesensns 12
F Lower Shaft Mechanism
BEEE T [ -veveeverereererersereestetetes e et ettt et sttt b ettt s et b et a et aeae sttt s s se s sene e 14
Presser Foot Mechanism
LEEZEE D] oveutninieteteneseaee ettt sttt b s s ettt b b s sttt s b b s stttk b sttt h s st et en e 16
H Thread Release & Thread Tension Mechanism
AISZT| QAL EFZ] TEE TEH| cvoveverereererseserereneiseesesesesesestssssesesesesestsesesesesesensssssssesesens 18
I Wiper Mechanism
QEOITH T TH| c-vvereeverereerererserensesenenseseneeseseneeseseasesentasesenseseneseseneesenenseseneasesensesesenseseneseseneane 20
J Thread Trimming Mechanism
AFZ T |- veveneomeeeneesenenseseneasesentesesesseses et esen et e s s et e st s e s et et e st et e st s ettt et et et sene s nene s enens 22
K X-Y Mechanism
XY BEHI(1) cveveveveverememememememesetnenesesee ettt ettt ieee bbb sesesetes ettt e s ettt aene 24
L X-Y Mechanism
XY (D) ceveeeenreeeentee et e 26
Sensor Mechanism
AAEAL | ceeeeeeeenenenentet ettt ettt ettt ettt et a ettt seh sttt b b sttt s st e et bt enenn 27
Cloth Feed Mechanism
(0o 11 T T ] - I P 28
Pneumatic Hook Cloth Feed Mechanism
DOIAl ZJE Cloth OIS T H|-eveeverrereererremmrerieieresreeetesteteresteseeressesteressesesesseeenesnens 30
Lubrication Mechanism
TIS D[ e veveneeeneneerenertetest ettt ettt ettt s ettt s et s st s et s ettt et et et et ene s nene s enens 32
Pneumatic Mechanism
TOOF T | eveveverereeseseseseneeseseneeseseseses et esent e s e s s se sttt et s sttt ene et s e st et e sttt e et et et s ne s sene e 34
Table & Thread Stand
EIOIS Q1 AITHZZO| TUH| cvevererverererrerereeseressesesessesestesesessesesessesessesesessesessssesessesesessesesesseses 36
Accessories
s OB MM T TH -+eeverenerereererenenentateeetesesesee et tesesesesesteesesesesesen e e s esesesesenta st et et eseneneeesesesenenan 38
[— ) —]
I Control Part - M7| 2

Control Box Mechanism
FHEZR HEA T eeereerueenieiitenie ettt ettt sttt sttt e bt s e sttt s bbb et san e e 40

QLIHAHIOIA SLIE BEH| coevvvrerrerereeieninieieseeie sttt 41

Pedal Mechanism
THISH T H|ceeeveverereeeseneeesesesetesese et e s e st se s s e s e s et e sase s s e s eseseses s s s s ebesesese s s s esesesene s s s esenens 42

U Operation Unit Mechanism

PS/A—2516—HS—22

Pneumatic Separatery-Driven Feeding Frame Mechanism
w ZoiA| 22/ molS & 2
@ Cloth Feed Mechanism
Cloth FEad B | oeeeerernaretiiiii ettt e et e e e e s eaaes 44
® Pneumatic Mechanism
TOOFTE | cevveverenenesteesesesesesesteseseseseses e et e s e st ese st s s e s ese s st s s s et e sttt et s e senene st sesenens 45



Machine Body (1) ARM & Machine Body Parts

2% A(1) ARM 2 AT E Al

<




SunLhtar

Ref.No. |  Parts No. Note Name of Parts =z o Q'ty Asﬁg'b'\l
A-1 GP-009734-01 Arm ofoF 1
A-2 01S006S-306H Brand Mark(Face Plate) Az vpF(HRR) 1
A-3 GP-017883—-00 Face Plate w37 1
A4 01S008S-306H Face Plate Gasket w3 7pAA 1
A-5 SC-0543-4525 Screw (11/64" n=40) TR} 4
A-6 01-110R-1230 Rubber Cap for Face Plate W g Fup) 2
A-7 01S011S-306H Thread Take Up Cover A=) 7) AW 1
A-8 SC-0528-4125 Screw (9/64” n=40) 2 A} 1
A-9 01S013S-306H Left Cover A= A 1
A-10 01S014S-306H Left Cover Gasket 2= A 712 1
A-11 01-018W-1600 Washer 94

A-12 01S025S-306H Thread Guide A Al (A) (=)
A-13 SN-0105-4000 Nut (15/64" n=28) He 1
A-14 01S027S-306H Thread Guide B Al (B) 1
A-15 SC-0202-2118 Screw (15/64” n=28 L.=7) TAYA} 1
A-16 01-026A-3800 Thread Guide L Aok (=) 1
A-17 SC-0120-2118 Screw (9/64” n=40) TAAF 3
A-18 01S031S-306H Thread Guide R Al (%) 1
A-19 01S0333-306H Arm Thread Guide oF Aok Ao 1
A-21 01-021A-8150 Thread Guide L Ao (3}) 1
A-22 01S037S-306H Silicon Tank Ass’y A Z F4 P93(x) 1Set
A-23 01S038S-306H Silicon Tank REERE] 1
A-24 01S039S-306H Silicon Oil Window Alg 2 g3 1
A-25 01S040S-306H Silicon Felt AP 4 832 2= 1
A-26 GP-013053-00 Felt Holder for Silicon Oil Supply Al F5 8= AE Fo] | 1
A-27 SC-0104-4517 Screw (11/64" n=40) A} 1
A-28 015043S-306H Safety Plate Ass'y A TH(=) 1Set
A-29 01S044S-306H Safety Plate B i 1
A-30 01S045S-306H Safety Bracket QrA g Bl 1
A-31 01S046S-306H Safety Plate Holder AT &4 1
A-32 015047S-306H Safety Plate Hinge Screw ek A 1
A-33 SN-0101-4000 Nut (11/64" n=40) HE 2
A-34 20S073S-306H Washer o)A 1
A-35 01S050S-306H Safety Plate Spring QAT AxE 1
A-36 01S051S-306H Safety Plate Spring Hook QrA g A3z Aol 1
A-37 SN-0111-4000 Nut (3/16" n=28) HE 1
A-38 SC-0543-4525 Screw (11/64” n=40) 2 A} 2
A-39 40-004W-1600 Washer o)A 1
A-40 SC-0543-4525 Screw (11/64” n=40) 2 A} 2
A-41 GP-019553-00 Emergency Switch HAF 9% 1
A-42 01S058S-306H Emergency Switch Bracket H|AF A9 %] Bl 1
A-43 SC-0175-4522 Screw (11/64” n=40) AL 2
A-45 01A054S-811H Top Cover 57 1
A-46 44-116M-7900 Oil Sticker 29 ~EF 2
A-47 01-110R-1230 Needle Bar Rubber Cap vl 5wy 1
A-48 SC-0523-4122 Screw (3/16” n=28) TAYA} 6
A-49 01-011C-2350 Cable Holder(5N) Aol E &t (5N) 5
A-50 SC-0174-4122 Screw (11/64” n=40) TR} 5
A-51 01-110R-1230 Arm upper Part Rubber Cap o}gl AbHL 313Lu}rj 1
A-52 01-144R-1230 Arm Rubber Cap(L) o}l mRulry (k) 2
A-53 44-021R-7400 Arm Rubber Cap(M) olo} R} (1) 3
A-54 01-110R-1230 Arm Rubber Cap(S) ofel mFulsy (/) 1
A-55 01A068S-811H Air Hose Guide Rubber o] s A Flel= T 1
A-56 01A064S-811H Model Sticker 2 ~E]7) 1
A-57 SC-A174-4122 Earth Screw (11/64” n=40) SESBYA 1
A-58 Warning Sticker A3 e A 1
A-59 SC-0179-3710 Screw (11/64” n=40) A FAL 2
A-60 GP-018205-00 CE Mark CE v}= 1




=
O
o
>
O
o
[aa]
o
£
N -
o
O
=
=]
(o]
(1T}
o0
N
>
O
O
(")
()
£
L
o
O
=

21y A (2) Bed X AT E A




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
B-1 01-003A-2516 Bed W= 1
B-2 GP-018950—00 Bed Cover(L) W =AW (F) 1
B-3 GP-018951-00 Bed Cover(R) Wl =AH ($) 1
B-4 01S084S-306H Screw (11/64” n=40 L=8) TAAL 10
B-5 X-Moving Cover(U) Ass'y X-o| &AW (k) (&) 2Set
B-6 01-056A-2516 X-Moving Cover X-o] &AM () 2
B-7 01S084S-306H Screw (11/64” n=40 L=8) TAAL 4
B-8 01-060A-2516 Presser Plate =gt 1
B-9 SC-0106-4111 Screw (15/64" n=28 L=14) TA AL 4
B-10 GP-016025-00 Needle Plate Support Cover = A=A 1
B-11 01S104A-306H Screw (11/64" n=40) FH A 8

B-12 10-010W-7507 Washer o)A 8 a_

B-13 01S108S-306H. Support Cover Bracket “A” A 27 B ‘A7 2
B-14 SC-0202-2118 Screw (3/16” n=28 L=10) F A} 2
B-15 10-020W-2700 Washer 24 2
B-16 01-068A-2516 Support Cover Bracket(L) A AAAY B 7T 1
B-17 01-076A-2516 Support Cover Adjusting Plate A ARAY =A T 2
B-18 01-071A-2516 Support Cover Bracket (R) A 22 A Bl 97 1
B-19 SC-0180-4111 Screw (11/64" n=40) A AAAN 24% 33| 8
B-20 20S0755-306H Washer Ag AAAN 2% 1HUAF 94 8
B-21 SC-0106-4111 Screw (15/64" n=28) TAYAL 4
B-22 06-046W-7400 Washer 9bA 4
B-23 01-075R-2516 Film for Needle Plate Support Cover| X% XA #AW =& IE 1
B-24 01S084S-306H Screw (11/64" n=40) TAYAL 2
B-25 01-042R-640L, Bed Right Part Rubber Cap Bed $-= 1%u}s) 3

B-26 01-075R-2516 Rubber for X-Moving Cover X-o]| &AW WA 4




Machine Body (3) Miscellaneous Cover
& Machine Body Parts
I HAI(3) HH X AYE A

Q
>

C-14

c-13 < -
o F

%
=

I
%’3




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
Cc-1 GP-011487-00 Belt Cover Wl & 7 1
c-2 SC-0343-2122 Screw (15/64" n=28) TAYAL A 3
c-3 01-093A-2516 X-Motor Cover X-2¥ AW 1
C-4 01A114S-811H Y-Motor Cover Y-2EAH 1
c-5 SC-0174-2122 Screw (11/64” n=40 L=11) TA AL 6
Cc-6 01S1108-306H Washer LIvS] 6
C-7 01A117S-811H Motor Cover Support Bracket 2EAY A=A B 1
C-8 01-0958-2516 Support Stud For X-Motor Cover X-EE|AH A A FA} 2
Cc-9 20A067S-811H Support Stud For Y-Motor Cover Y-528 AW A A JAH 2
C-10 SC-0543-4525 Screw AL 4
C-11 01A120S-811H Bed Hinge(R) W= 82 (%) 1
c-12 01-098C-2516 Bed Hinge(F) W= 32 (A) 1
Cc-13 01A121S-811H Screw (M10X [ 70) TAYAL 4
C-14 01A1225-811H Washer LIvS| 8
C-15 01A123S-811H Spring Washer 2232 oA 4
C-16 01A124S-811H Nut (M10X15) vE 4
Cc-17 01A1258-811H Hinge Rubber 8| 2| T 2
C-18 01A126S-811H Hinge 31 %) 4 2
C-19 SC-0317-4517 Screw TAA} 2
C-20 01A1285-811H Bellows Wz e = 1
Cc-21 01-107A-2516 Bellows Bracket wlg o= dHalr 1
Cc-22 01-108A-2516 Bellows Guide Plate Wa2e= slo|= T 2
Cc-23 01A131S5-811H Bellows Fixed Plate(F) Wwazo= A (A) 1
C-24 01A132S-811H Bellows Fixed Plate(R) Wlae = 39(3) 2
C-25 01A133S-811H Screw (M3X05 L=4) F A} 4
C-26 SC-0527-4123 Screw (3/16" n=28 L=55) TAAL 2
c-27 02-011W-2302 Washer 214 2
Cc-28 CE Mark CE ul= 1
C-29 20-083A-2516 X-Motor Cover Support Bracket X-2E AW xA] BgA 1




Upper Shaft Mechanism
vE A




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i
D-1 02A001S-811H Upper Shaft A= 1
D-2 025002S-306H Link Cam Pz A 1
D-3 16-020W-9570 Link Cam Washer = W oA 1
D4 SC-0183-4122 Screw (15/64" n=28) Ak 1
D-5 SC-0535-4325 Screw (9/32” n=28) oAb 1
D-6 SC-0150-4122 Screw (15/64" n=28) F At 1
D-7 08S001P-306H Thread Take-Up Lever Ass y A7) (%) 1Set
D-8 08S002S-306H Thread Take-Up Lever Al 7] 1
D-9 085004S-306H Thread Take-Up Lever Crank AR 7 ZAR= 1
D-10 085012S-306H Thread Take-Up Crank Shaft A7 zR=m = 1
D-11 083005S-306H Needle Bearing o] & wjolF 1
D-12 SC-0114-4515 Screw (15/64” n=28) TAGAF 4
D-13 08S003S-306H Needle Bar Crank sy == 1
D-14 SC-0110-4115 Screw (15/64" n=28) T AL 1
D-15 08S006S-306H Needle Bearing o= w|e]3 1
D-16 08S007S-306H Needle Bar Crank Rod s 393 2= 1
D-17 08S008S-306H Screw A} 1
D-18 08S010S-306H Needle Bar Holder vl 3to] 1
D-19 08S011S-306H Screw A} 1
D-20 04S006S-306H Needle Bar Guide Block e ghy 2 1
D-21 04S001S-306H Needle Bar EIRSa2) 1
D-22 04S102S-306H Needle Bar Bushing(U) s AF 24 1
D-23 SC-0104-4517 Screw (11/64” n=40) T AYAL 2
D-24 04S004S-306H Needle Bar Bushing(L) vl s A 1
D-25 04S007S-306H HS Thread Guide for Needle Bar(H) vl Alh(ZE-4) 1
D-26 04S008S-306G GS Thread Guide for Needle Bar(G) vl Alehy(YHtL) 1
Do 006-00T-0011 HS Needle (DPX17 #18) s (FE4) 1
006-00T-0013 GS Needle (DPX5 #14) s (guEkg) 1
D-28 025007S-306H Upper Shaft Bushing(F) A A 1A 1
D-29 02S009S-306H Bobbin Winder Driving Wheel AR 75 & 1
D-30 10-017S-8577 Screw for D-29 TAA 2
D-31 25S001S-306H Hand Pulley Gear A = Z7 7)o A 1
D-32 SC-A129-4515 Screw (15/64" n=28) TAFA} (1/4-40) 4
D-33 02S011S-306H Upper Shaft Bushing(M) NE 2 n 1
D-34 02-021A-1230 Upper Shaft Collar Ar& 7l 1
D-35 SC-A129-4515 Screw (1/4” n=40) TAYA} 2
D-36 02S0155-306H Crank Blancer FH T WHA 1
D-37 02S0165-306H Fix Plate for Crank Blancer FZH = WHds A 1
D-38 SC-0202-2118 Screw (3/16” n=28) AL 2
D-48 02S018S-306H Upper Shaft Bushing(R) Al & 1A 1
D-49 02S020S-306H Needle Bearing (KT151917) o] = w|e]E] 1
D-50 02S022S-306H Thrust Bearing Washer(AS1730) EF2E o] oA 1
D-51 025021S-306H Snap Ring S R7AE HEA(EAA2) | 1
D-52 025023S-306H Retaining Ring S-RAL W& (ZAA30) | 1
D-53 025047S-306H Pulley Z3 1
D-54 SC-0150-4122 Screw At 2
D-55 SC-0188-4124 Screw H At 1
D-56 11-0000-PS10 Synchronizer Ass' y AlA 2 o)A (%) 1
D-57 11-024A-2500 Screw for L-44 A} 2
D-58 11-020A-2500 Magnetic Holder vlav e Eo 2
D-59 11-022W-2500 Washer 9}A 2
D-60 11-0218-2500 Screw A} 2

Note: HS—Heavy Material (£22&)
GS—General Material (2Ht=2)



Bobbin Winder & Hand Pulley Mechanism
T L SHE EZ A




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
E-1 255004S-306H Hand Pulley J=F7 1
E-2 2550128-306H Screw SRR 1
E-3 2580118-306H Hand Pulley Spring Y= Fa) Axe 1
E-4 253009S-306H Hand Pulley Bushing A= ] 1A 1
E-5 SC-0317-4517 Screw (15/64” n=28) TAYAL 1
E-6 258005S-306H Hand Pulley Shaft = T = 1
E-7 255008S-306H Spring Pin (¢4, I =10) Eat A ] 1
E-8 255007S-306H Hand Pulley Roller P Za) =29 1
E-9 255006S-306H Hand Pulley Roller Hinge Screw = 7 229 thirt 1
E-10 258002S-306H Hand Pulley Gear B Y= F7) 7]o] B 1
E-11 41S001S-306H Bobbin Winder Base Ass y A1737] W o] (X)) 1Set
E-12 4180058-306H Bobbin Winder Shaft A7 FEZ= 1
E-13 41S018S-306H Bobbin Winder Action Body A7Y7) ZEA) 1
E-14 415006S-306H Thread Winder Action Pulley A7r7) 2E Z9 1
E-15 SC-0104-4517 Screw (11/64" n=40) TAAYAL 2
E-16 415008S-306H Thread Winder Action Ring A 7y7) 2= 1
E-17 41S009S-306H Bobbin Winder Shaft Rubber Ring | A77] F+%% 1323 1
E-18 415024S-306H Bobbin Stand HHl 2"le 1
E-19 4180228-306H Bobbin Stopper 2yl Axy 1
E-20 41S011S-306H Bobbin Winder Adjusting Plate A7y7] =A% 1
E-21 SC-0130-4122 Screw (1/8” n=40) FH A 1
E-22 06011SW-306H Washer 24 1
E-23 41S010S-306H Bobbin Winder Lever A7r7] E 1
E-24 SC-0105-4517 Screw (M4 % P0.7) T AYAL 1
E-25 030228C-4517 Bobbin Winder Lever Shaft A7b7) Hw = 1
E-26 04-009C-3710 E-Ring E ¥ (23745) 2
E-27 40-007W-1600 Washer 24 2
E-28 415014S-306H Thread Winder Adjusting Cam A7) =47 1
E-29 02004SC-4113 Screw (M4 X P0.7) TR} 1
E-30 418021S-306H Thread Winder Spring A7b7) QA Ax=E 1
E-31 41S017S-306H Thread Winder Action Plate A7}7) #=g 1
E-32 418023S-306H Screw i} 3
E-33 41S025S-306H Thread Winder Mes A717] w2~ 1
E-34 SC-0137-4222 Screw (9/64” n=40) FHAab 2
E-35 41S027S-306H Thread Tension controler Ass y A7) AR 2 AR (z) 1Set
E-36 418034S-306H Thread Tension Nut A7y 24 A YE 1
E-37 40-804W-1230 Thread Tension Spring Stopper AR 2] AxE AEY 1
E-38 GP-003213-00 Thread Tension Spring AR 24 A= 1
E-39 40-024A-1230 Spring Cover A28 A 1
E-40 40-108A-1306 Thread Tension Disk Ay AHAl 1
E-41 41S0285-306H Thread Tension Adjusting Shaft (15/64" AR 2= 1
E-42 41S029S-306H Thread Guide Plate Al ok =4 1
E-43 SN-0121-400 Nut yE 1
E-44 CHS1018-306H Bobbin Winder Base Ass y A1Z}7] Wl o)~ (&) 1Set




Lower Shaft Mechanism
Ol= Al




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁg‘_ bly
F-1 AS-003756-00 Lower Shaft Ass y st (=) 1
F-2 GP-013233-00 Lower Shaft 3= 1
F-3 GP-010180-01 Lower Shaft Gear 37 0] 1
F-4 PN-000215-00 Taper Pin Holx 1
F-5 SC-0512-4515 Screw (11/64” n=40) AL 5
F-6 07S006S-306H Lower Shaft Rear Bushing 3= & A 1
F-7 07S007S-306H Needle Bearing (KT8110) Yol & o] 3
F-8 07S008S-306H Thrust Washer EZAE oA 1
F-9 10S014S-306H Lower Shaft Collar 3= 7let 2
F-10 07S011S-306H Crank Rod FR= 2= 1
F-11 SC-0179-4125 Screw (11/64” n=40) HuAb 2
F-12 07S013S-306H Crank Rod Hinge Screw AT F= i} 1
F-13 SN-0116-4000 Nut (1/4” n=40) yE 1
F-14 07S015S-306H Oscillator Shaft LA o)y = 1
F-15 07S017S-306H Oscillator Shaft Collar(L) o AH oE &= 7=HH) 1
F-16 07S019S-306H Oscillator Shaft Gear LEZ 7)o 1
F-17 07S020S-306H Washer LIPS 1
F-18 43-009C-1600 E-Ring 49 E-¥ (337 9) 1
F-19 SC-0317-4517 Screw (15/64” n=28) T AAYAL 1
F-20 07S022S-306H Oscillator Shaft Collar(R) QA oE] &= FlEH(2) 1
F-21 07S027S-306H Shuttle Race Ring AE ol ¥ 1
F-22 07S023S-306H Bobbin Case Ass'y Bl Aol (&) 1Set
F-25 07S026S-306H Bobbin nul 1
F-26 07S028S-306H HS Shuttle(H) AE(ZEL) 1
F-27 07S0298-306G GS Shuttle(G) E(gHky) 1
F-28 07S130S-306H Shuttle Driver AE =gto]ln 1
F-29 07S033S-306H Screw (M4 X P0.7) At 1
F-30 07S132S-306H Shuttle(L) AE(K) 1
F-31 07A033S-811H Middle Bushing for Lower Shaft 3= =34 1
F-32 07S035S-306H Shuttle(L) Adjusting Shaft AECKR) =4F 1
F-33 07S035S-306H Shuttle Race Adjusting Shaft AE olx 2HE 1
F-34 SC-0150-4122 Screw (15/64" n=28) FH A 2
F-35 SC-0543-4525 Screw (11/64” n=40) FH b 2
F-37 07S038S-306H Shuttle Bearing Washer AE Wol8] ¢}A 1
F-38 GP-018682—-01 Plate for Separating Upper Thread(H) oo oo o@on) 1
F-39 GP-018265—-01 Plate for Separating Upper Thread(G) oo ooo@on) 1
F-40 SC-A121-4122 Screw (3/32" n=56) Ak 2
F-41 07S042S-306H Inner Hook Presser Shaft Ass y &71mt FEEH(R) 1Set
F-42 07S044S-306H Inner Hook Presser Plate &7} =21 1
F-43 07S043S-306H Innner Hook Presser Shaft &7 2 1
F-44 06-033M-3800 E-Ring E 8 (3374 3) 2
F-45 07S046S-306H Inner Hook Spring &74m} qe] A=E 2
F-46 07S047S3-306H Hook Cover Ass'y = A(x) 1Set
F-49 07S051S-306H Hook Cover Plate Spring A = A #2323 A 1
F-50 07S052S-306H Hook Cover Plate Spring B F A 3 AxE B 1
F-51 SC-0543-4525 Screw (11/64” n=40) HuAL 1
F-52 07S050S-306H Spring Pin (¢ 2X 19.8) et ] 1
F-53 07S107S-306H Needle Roll Bearing UE 2 48 1

Note: HS—Heavy Material (£22)
GS—General Material (LHt2)



Presser Foot Mechanism
e A




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
G-1 05S034S-306H Presser Cam 2R =N 1
G2 SC-A129-4515 Screw (1/4” n=40) HupAt 2
G-3 05S0365-306H Presser Cam Connecting Rod 2 TE AFRe 1
G4 05S0375-306H Presser Fork Crank 2Ny 33 1
G-5 SC-0183-4122 Screw (15/64” n=28) At 1
G-6 05S039S-306H Presser Cam Connecting Rod Pin EE e AAEE 3 1
G-7 04-009C-3710 E-Ring E-8 (X7 5) 2
G-8 05S041S-306H Presser Shaft Bushing A BN FEE B A 1
G-9 05S042S-306H Presser Shaft Bushing B rFH == BA B 1
G-10 055043S-306H Presser Shaft N FEs 1
G-11 055044S-306H Presser Adjusting Arm r2u 24 olet 1
G-12 SC-0317-4517 Screw (15/64" n=28) Ak 2
G-13 SN—000085—00 Presser Adjusting Arm Nut 3k 24 olsk v E 1
G-14 06-034W-7400 Washer 214 1
G-15 GP-023632-00 Presser Adjusting Arm Hinge Screw | =541 =& o}gl sh}A}b 1
G-16 05S049S-306H Presser Link e g3 2
G-17 GP-023633-00 Presser Link Hinge Screw 3 g3 Al 3
G-18 05S0515-306H Position Link 9= g= 1
G-19 055052S-306H Position Link Hinge Screw AAY=a 18 thirt 1
G-20 05S053S-306H Presser Driving Link R | - e A 1
G-21 05S0545-306H Presser Driving Link Hinge Screw r2a = 23 1A thix} 1
G-22 10S014S-306H Presser Driving Link Collar r2u o= g3 gle)t 1
G-23 SC-0512-4515 Screw (11/64" n=40 L=5) At 4
G-24 05S057S-306H Presser Bar Bushing 2 1A 1
G-25 SC-0104-4517 Screw (11/64" n=40) A 1
G-26 SC-0337-4125 Presser Adjusting Screw o= A Ut 1
G-27 05-002C-2500 Nut for Presser Adjusting Screw o= =4 A F Y E 1
G-28 05S061S-306H Presser Adjusting Spring g 24 ~xE 1
G-29 05S0625-306H Presser Adjusting Bar oled 4% 1
G-30 05-001A-1230 Presser Bar =21 1
G-31 05S0635-306H Presser Bar Holder =21 Ao 1
G-32 SC-0174-4122 Screw (11/64” n=40 L=11) F A 1
G-33 05S066S-306H Presser Foot (Option) R 1
G-34 05S067S5-306H Finger Guard YA7I= 1
G-35 SC-0517-2118 Screw (9/64” n=40 L=95) A 1
G-36 40-004W-1600 Washer LIV 2
G-37 05A037S-811H Presser Foot Cylinder rFH 22 Ay 1
G-38 05A038S-811H Hinge Stud for Presser Foot Cylinder | =51 Al 31x] th}A} 1
G-39 05A039S8-811H Hose (¢ 4) et 3 (44) -
G-40 05A040S-811H Speed Controller A¥= AEEY 2
G-41 05A041S-811H Connecting Link for Presser Foot Cylinder | =341 &3 Aldlt] 44 8= 1
G-42 10S014S-306H Connecting Link Coller for Presser Foot Cylinder | =34 &3 A2y o4 8= 7}g} 1
G-43 05A043S-811H Knuckle of Presser Foot Cylinder 2 Ay Y& 1
G-44 05A044S-811H Connecting Rod for Presser Foot rFH 28 g4 £ 1
G-45 05A045S-811H Stud for Presser Link r2u g3 chiat 3
G-46 05A046S-811H Lift Link of Presser Foot r2u e g3 1
G-47 SN-0105-4000 Nut vE 1
G-48 06-002W-2350 Washer 914 1
G-49 05A0495-811H O-Ring 0-9 1
G-50 05A0508-811H Stud for Presser Foot Lift Link 2 2 3 thial 1
G-51 05A051S-811H Presser Bar Lifter Connecting Shaft | =5 23 A4 1
G-52 SC-0540-4125 Screw (15/64" n=28) TAYAL 1
G-53 05S075S-306H Position Link Stopper 9= Y3 A= 1
G-54 05S076S-306H Position Link Stopper Spring 9 HaA ~AEH AxE 1
G-55 05S0775-306H Position Link Stopper Bracket 92 H= A~x5 B 1
G-56 SC-0500-4125 Screw (15/64" n=28) A 2
G-57 05S079S-306H Position Link Stopper Rubber 9 Yz 2E¥ 1T 2
G-58 SN-0116-4000 Nut (11/4" n=40) YE 1
G-59 SC-0169-4122 Screw H AL 1




Thread Release & Thread Tension

ST R & Y IE A

Mechanism




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
H-1 40S001S-306H Thread Tension Adjusting Ass y AR 24 AR (=) 1Set
H-2 40S002S-306H Thread Tension Adjusting Body AR 24 AR 2A) 1
H-3 40S003S-306H Thread Tension Adjusting Shaft AR 24 AR = 1
H-4 40-6045-1230 Screw (9/64” n=40) TAYAL 2
H-5 40S005S-306H HS Thread Take-Up Spring(H) AR 7 Az (ZESL) 1
H-6 40S006S-306G: GS Thread Take-Up Spring(G) AR 7] Az (dure) 1
H-7 40-204A-1230 Thread Guide Disk Akl A A 4
H-8 40-304A-1230 Presser Plate for 7 Aot HAl 53 1
H-9 40S009S-306H Spring Cover A28 A 1
H-10 40S010S-306H HS Thread Tension Adjusting Spring(H) | A& 24 A= (FE24)| 1
H-11 40-333G-123A GS Thread Tension Adjusting Spring(G) | A& 24 A= (duls) 1
H-12 40-804W-1230 Spring Stopper 228 AET 2
H-13 40-204A-2350 Thread Adjusting Nut AzA Az JE 1
H-14 01S112S-306H Screw (M6) FH A 1
H-15 AS-002639-00 Second Thread Tension Adjusting Ass y | & Al 24 x| (%) 1Set
H-16 GP-008767-01 Second Thread Tension Adjusting Shaft | B2 A =4 A& 1
H-17 40S019S8-306H Second Thread Tension Adjusting Spring | B3 Al Q] HA| A=) 1
H-18 40-704C-1230 Second Thread Adjusting Nut Bz AzxHd Az vE 1
H-19 SN-0121-4000 Nut (15/64” n=28) vE 1
H-20 40S023S-306H Thread Release Link A =37 g3 1
H-21 40S024S-306H Thread Release Link Hinge Screw A 2F7] H3 it 1
H-22 40A007S-811H Thread Release Connecting Rod Al =27 A4 £ 1
H-23 40S026S-306H Hinge Screw A for 22 A 27 A4 F= thial A 1
H-24 SN-0115-4000 Nut (3/16” n=28) yE 1
H-25 40S028S-306H Hinge Screw B for 22 Aez7] 924 2= chabB| 1
H-26 06-051W-7400 Washer LIVS| 1
H-27 40S030S-306H Thread Release Stopper ALF7] 255 1
H-28 SC-0202-2118 Screw (3/16" n=28) F AL 2
H-29 40S032S-306H Thread Release Adjusting Plate AeF7] =A% 2
H-30 40S0335-306H Thread Release Return Spring Al =37] gEl AxE 1
H-31 10-019S-7507 Spring Hook Screw 23 Aol YA} 1
H-32 SN-0101-4000 Nut (11/64” n=40) HE 2
H-33 SC-0180-4111 Screw (11/64” n=40) Ak 1
H-34 015110S-306H Washer A 1
H-35 GP-015849-00 Thread Release Shaft A 237 & 1
H-36 SC-0352-4515 Screw (3/16” n=28) TA AL 1
H-37 40S040S-306H Thread Release Shaft Collar A =37 = 719 1
H-38 16-020W-9570 Washer LIvS| 1
H-39 40S042S-306H Thread Release Action Bar A wF7] 2% 1
H-40 16-015S-3710 Hinge Screw for 39 A 237] 2% thixt 1
H-41 40S044S-306H Thread Release Action Bar Guide Al 237) 25 <O 1
H-42 SC-0528-4125 Screw (9/64" n=40) A A 2
H-43 408014S-306H Thread Release Pin A %37 A 1
H-44 40S0465-306H Thread Detecting Plate Guide Al 742 gy 1
H-45 R1-000053-00 Thread Detecting Plate Ring A 23 g 1
H-46 40S047S-306H Thread Detecting Plate Al 73R 2 1
H-47 SC-A170-4124 Screw (9/64" n=40) s 1

Note: HS—Heavy Material (EE2)

GS — General Material (

i)




Wiper Mechanism
to|m A




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
I-1 11S001S-306H Wiper Bracket Ass y g}ols BElAl(x) 1Set
1-2 SC-0548-4122 Screw(3/16" n=28) Hopab 4
-3 118005S-306H Wiper Rotation Shaft slolH A= 1
I-4 04-009C-3710 E-Ring E-8 (&7 5) 1
1-5 11S0073-306H Wiper Rotation Shaft Collar glo)s A= 7)=) 1
1-6 03022SC-4517 Screw (M4 X P0.7) TAA 4
1-7 118009S-306H Wiper 3lo]5 1
1-8 SC-0120-2118 Screw(9/64” n=40) Hupak 1
1-9 11-006A-257A Wiper Crank Ass y g}o)s mAA(F) 1Set
1-10 16-113S-3710 Hinge Screw for 9 g}o)s =A== whir}p 3
1-11 SN-0101-4000 Nut (11/64" n=40) HE 4
I-12 118017S-306H Wiper Rod s}olz 2= 1
1-13 11-008A-257A Wiper Rock Link ass y olo]d 2% YA(R) 1
1-14 11-009S-257A Hinge Screw for 13 gtolH 2% I chii}b 1
I-15 10-020W-2700 Washer o)A 1
1-16 11-011G-257A Wiper Spring ool Az 1
1-17 11-010A-257A Wiper Solenoid Connecting Link Sto]H &g rel A Y= | 1
1-18 11-012A-257A Wiper Base 9}o]5 o]~ 1
1-19 118025S-306H Wiper Base Joint o}o]H wo]A FQE 1
1-20 10-020W-2700 Washer 9}A 3
1-21 SC-0202-2118 Screw(11/64" n=40) HuA 1
1-22 118026S-306H Wiper Base Collar 2}lo]y wo| A 72}t 1
1-23 11S037S-306H Wiper Cover 2loly AY 1
1-24 SC-0120-2118 Screw A} 2
1-25 11S032-306H Wiper Solenoid Ass'y S}ol¥ L xo]=(F) 1Set
1-26 SC-0196-4118 Screw HU A 4
1-27 118032S-306H Spring Washer Az YAt 4
1-28 11-017W-2700 Washer o)A 4
1-29 SC-0533-4125 Wiper On/Off Switch s}olm zhZ 22X 1
1-30 Wiper On/Off Switch Connector Housing | go|3 25 297 &4 ZUE 597 1
1-31 Wiper On/Off Switch Connector Plug | go|8 2% A7 724 Zvg 21 1
1-32 11-019M-2350 Solenoid Tube &Y ol FH 1




Thread Trimming Mechanism
A2 &

.
K _ / J-27 J14




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
J-1 12-0000-PT13 Thread Trimming Sol. Ass'y A &E| o) =(X) 1Set
J-2 10S002S-306H Thread Trimming Sol. Bracket A &E|xol= Bl 1
J-3 SC-0202-2118 Screw (3/16” n=28) oAb 4
J-4 SN-0101-2000 Nut (3/16” n=28) yE 2
J-5 10S005S-306H Rotating Link for 1 A &g o= A Y= | 1
J-6 SC-0328-4413 Screw (M4 X P0.7) Ak 1
J-7 10S007S-306H Thread Trimming Driving Link Stopper | AP % ¥ I AEY¥ 1
J-8 10S009S-306H Thread Trimming Cam AE 7 1
J-9 SC-A129-4515 Screw (1/4” n=40) TAYAL 2
J-10 10S011S-306H Thread Release Notch A 2F7] =% 1
J-11 02004SC-4113 Screw (M4 X P0.7) Hopab 2
J-12 10S013S-306H Thread Trimming Shaft M = 1
J-13 10S014S-306H Thread Trimming Shaft Collar AHE &= 7))t 2
J-14 SC-0512-4515 Screw (15/64" n=28) TAAL 2
J-15 10S017S-306H Rubber Washer for 12 AR &= 3 9)A 1
J-16 10S018S-306H Thread Trimming Driving Link Ass y| AF2 % H3A(%) 1Set
J-17 SC-0317-4517 Screw (15/64" n=28) TAYAL 1
J-18 10S022S-306H Spring for 12 AHE &= Az 1
J-19 10S0233-306H Thread Trimming Cam Roller A A 28y 1
J-20 10S024S-306H Hinge Screw For 19 A4 Az thiat 1
J-21 SN-0101-4000 Nut (11/64” n=40) vE 3
J-22 10S026S-306H Thread Release Lever A=Z7] 4 1
J-23 PN-000233-01 Thread Release Lever Pin AZ7] 9 = 1
J-24 SN-0105-4000 Nut (15/64" n=40) yE 1
J-25 10S029S-306H Thread Trimming Connecting Rod A 944 2= 1
J-26 10-220A-8577 Rod End(R) Rod End “$-” 2
J-27 20S049S-306H Nut (M4 X P0.8) vE 2
J-27-1 SN-0115-2000 Nut(M4 X P0.8) YE(=F) 1
J-28 10S032S-306H Hinge Screw for 25 A8 94 & thiar 2
J-29 10-020W-2700 Washer 94 1
J-30 10S035S-306H Thread Trimming Connecting Link A 94 8= 1
J-31 10S0363-306H Hinge Screw for 30 APE A4 3= At 1
J-32 10A037S-811H Thread Trimming Connecting Bar AP A8 1
J-33 10S0383-306H Hinge Screw for 32 AR AAE A 1
J-34 SN-0119-1230 Nut (3/16” n=28) yE 1
J-35 10S062S-306H Link Stopper Screw HE A2y YA} 1
J-36 10S064S-306H Thread Stick Return Spring AP AAE 2El A= 1
J-37 10-019S-7507 Spring Hooker A2 E Ao 1
J-38 10A040S-811H Needle Plate 23t 1
J-39 SC-A119-4119 Screw (15/64" n=40) A s 4
J-40 10S042S-306H HS Needle Plate Cover(H) A AN (FEE) 1
J-41 10S043S-306G GS Needle Plate Cover(G) AFg A (LukL) 1
J-42 04007SC-A001 Screw (M4 X P0.5) At 2
J-43 10S145S-306H Fixed Mes TA | A 1
J-44 10S046S-306H Screw (9/64” n=40) FHu A 2
J-45 10S147S-306H Moving Mes Zu A 1
J-46 10S048S-306H Hinge Screw for Moving Mes Z Aty 1

10S049S-306H Washer (t=0.4) 214 (0.4)

10S050S-306H Washer (t=0.5) 244 (0.5)
J-47 - - -

10S0518-306H Washer (t=0.6) 2} (0.6)

10S052S-306H Washer (t=0.7) 244 (0.7)
J-48 10S053S-306H Moving Mes Link Zu| X~ HA 1
J-49 10S054S-306H HS Thread Trimming Lever “B" (H) AHE#H "B(ZE4) 1
J-50 10S0558-306G GS Thread Trimming Lever “B” (G) AP BT (YuHE) 1
J-51 10S056S-306H Thread Trimming Lever Ring At g 1
J-52 10S0583-306H Thread Trimming Lever “A” AFA g AT 1
J-53 GP-025469—-00 Thread Trimming Lever Shaft Ay &= 1
J-54 10S059S-306H Thread Trimming Lever Screw AP H Y A AL 1
J-55 SC-0543-4525 Screw (11/64” n=40) FHu A 1
J-56 20S075S-306H Washer 914 1

Note: HS—Heavy Material (252
GS— General Material (2Ht=)



X-Y Mechanism
X-Y 2A(1)




SunLhtar

Ref. No. Parts No. Note Name of Parts = =] Q' ty Asﬁg‘_ L]
K-1 20-001A-2516 X-Y Ball Guide Ass y 2 7lol=(&) 1Set
K-2 20-002A-2516 X-Fixed Race X-31A4 8 o] A 1
K-3 SC-0548-4122 Screw (3/16" n=28) A} 8
K-4 20-004A-2516 X-Moving Race X-o] &8 o] 2 2
K-5 20-005A-2516 X-Retainer X-2] =] o] 2
K-6 20A006S-811H X-Stopper X-2~E5 2
K-7 20A007S-811H Screw (11/64” n=40) AL 4
K-8 20A0085-811H Ball = 100
K-9 20A009S-811H X-Tension Adjusting Nut XA 24 vE 2
K-10 20A010S-811H X-Tension Adjusting Bolt X-AE 24 EE 2
K-11 20A0018-811H Race Table ol Holx 1
K-12 20A012S-811H Screw (11/64” n=40) S 4
K-13 20A013S-811H Y-Tension Adjusting Nut Y- 24 YE 2
K-14 20A014S-811H Y-Tension Adjusting Bolt Y-AE 24 BE 2
K-15 20A0155-811H X-Sensor Plate X-AA] 2 1
K-16 02014SC-4113 Screw (M4 X0.7) TG 2
K-17 20-017A-2516 Y-Fixed Race(L) Y-12A @ o] () 1
K-18 20-018A-2516 Y-Fixed Race(R) Y- # o] (%) 1
K-19 20A019S-811H Screw E2ABRA 4
K-20 20-020A-2516 Y-Moving Race Y-o] & o] 2 1
K-21 20A021S-811H Hinge Stud for Y-Moving Race Y-o] & o] A 31X AEH= 2
K-22 20A022S-811H Y-Retainer Y-2] 8] o] 2
K-23 20A0235-811H Y-Stopper Y-2&9 2
K-24 20A024S-811H Screw(11/64” n=40) oA} 4
K-25 20A025S5-811H X-Driving Shaft A X-F%= (A) 1
K-26 20-084A-2516 Bracket A for X-Driving Shaft X-F5= B2z (A) 1
K-27 SC-0163-4113 Screw (M5X0.8 L=20) TAYAL 6
K-28 20A0285-811H X-Driving Gear X-Z%7]0] 1
K-29 SWF(7-9) Screw E ARV 2
K-30 20A030S-811H Pulley for X-Timing Belt X-glo|n] Wl e Zg 2
K-31 SC-0548-4122 Screw (3/16” n=28) Hu AL 4
K-32 20S110S-306H Washer 24 3
K-33 20S071S-306H Bearing (F608Z) I 5
K-34 20A034S-811H X-Driving Shaft B X-F%2 (B) 1
K-35 20-084A-2516 Bracket B for X-Driving Shaft X-T%% Bepl (B) 1
K-36 SC-0485-4113 Screw (M5X0.8 L=17) TAAL 4
K-37 06-020C-7400 E-Ring E-3 2
K-38 20-0385-2516 Timing Belt Tension Adjusting Bolt | Ele]®) W& A& 24 Be | ]
K-39 20-039S-2516 Nut yE 1
K-40 20-040W-2516 Washer LIPS 1
K-41 20A041S-811H X-Idler Bracket X-olo] 57 Bl 1
K-42 SC-0332-4111 Screw (M5%0.8 L=8) TAFAL 1
K-43 06-002W-2350 Washer LIvS| 2
K-44 20A044S-811H Bearing (6967) W e]=) (6967) 2
K-45 20A0455-811H Stud for X-Timing Belt X-g}o|n] Wl & thix} 1
K-46 20-046A-2516 X-Timing Belt X-g}o|n] Wl e 1
K-47 20A047S-811H Belt Holding Plate WwE zlo] g 1
K-48 015104S-306H Screw (11/64” n=40) TAGAL 2




X-Y Mechanism
X-Y A (2)

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e:!lbly
-1 20-050A-2516 X-Driving Motor X-FE2E 1
12 SC-0184-4118 Screw TAYAL 4
L-3 10-020W-2700 Washer oA 4
L-4 06-002W-2350 Washer 214 4
L-5 20A055S-811H X-Drive Gear X-F-E7)] 1
L-6 SC-0317-4517 Screw (15/64" n=28 L=7.5) A FAL 4
L7 GP-010521-00 Y-Removal Shaft Y-o|&& 1
L-8 20A057S-811H Front Bushing for Y-Removal Shaft | Y-o]&% A 3Al 1
L-9 20A0585-811H Rear Bushing for Y-Removal Shaft | Y-o]$3 Z2A) 1
L-10 SC-0106-4111 Screw (15/64" n=28 L=14) TR 2
L-11 06-002W-2350 Washer 214 2
L-12 GP-017371-00 X-Guide Shaft X-7}eol= &= 1
1-13 SC-0317-4517 Screw (15/64” n=28 L=175) At 2
L-14 GP—017372-00 X-Guide Shaft Bracket X-7}o| =& Bl 1
1L-15 20-065A-2516 Y-Driving Motor Y-TER2E 1
L-16 20A0698-811H Y-Motor Base Y-2E wo]~ 1
L-17 SC-0106-4111 Screw TAFAL 4
1-18 20A1555-811H Y-Drive Gear Y-F%7]9] 1
L-19 20A073S-811H Washer for Y-Driving Shaft Y-F5= A4 2
L-20 20A074S-811H Bearing (FR6Z) W o] & 2
L-21 GP-010525-00 Y-Guide Shaft Y-7bol = & (&) 1
1-23 20-080A-2516 Bracket(R) for Y-Guide Shaft Y-7Fol = &= BElAl(E) 1
L-24 SC-0106-4111 Screw Y-7bol= & BEpl mAWVAL| 4
L-25 20-082A-2516 Bearing Y-7}ol= & Bl wloj3] | 2




Sensor Mechanism
M A

Ref. No. Parts No. Note Name of Parts z | Q' ty Ass;\le(l:bly
M-1 24A001S-811H Y-Removal Sensor Connecting Crank | Y-0]43 Al 472 =z = 1
M-2 SC-0180-4113 Screw (M6XP1) HAL 1
M-3 24-005A-2516 Sensor Connecting Plate For Y Removal Shaft | Y-o]43 AlA] A2 1
M-4 SC-0543-4525 Screw (11/64"'n=40 L=7.4) FHAb A 1
M-5 SC-0548-4122 Screw (3/16” n=28 L=8) FH A B 1
M-6 10-020W-2700 Washer CIVS] 2
M-7 0250295-306H Sensor A A 5
M-8 02S030S-306H Screw (M3XL10) HAL 5
M-9 24-009A-2516 Y-Sensor Removal Plate Y-AA o]Egt 1
M-10 SC-0176-4118 Screw (11/64” n=40 L=5) FHab 3
M-11 40-004W-811H Washer VS| 3
M-12 24-012A-2516 Sensor Mounting Plate For Y-Removal Shaft | Y-o]43 AlA] 1249 1
M-13 SC-0525-4122 Screw (11/64” n=40 L=75) oAb 2
M-14 40-004W-1600 Washer LIvS| 2
M-15 24A0158-811H X-Sensor Bracket X-AA BaA 3
M-16 SC-0525-4122 Screw (11/64” n=40 L=75) oAb 6
M-17 40-004W-1600 Washer LIvS] 6
M-18 Cable Holder(6N) A o] B-& 1] 2
M-19 SC-0174-4122 Screw AL 2




£
2
c
O
L
o
()]
=
T
(0]
()]
Li.
L
l—
o
o

Cloth OjO| = &




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q' ty Asﬁg‘_ bly
N-1 22-001A-2516 Feed Bracket o= vl 1
N-2 SC-0106-4111 Screw (15/64" n=28) TAUYAL 2
N-3 01-020W-2350 Spring Washer 223 94 2
N-4 06-002W-2350 Washer 9}A 2
N-5 22A0065-811H Slider < a}o]r 1
N-6 22A007S-811H Slider Spring Zalor] Az 1
N-7 22A0085-811H Slider Bracket & glole] 3 1
N-8 SC-0104-4517 Screw (11/64” n=40) TR 1
N-9 22-010A-2516 Air Slide Table(L) oflo] &ele]= Ho| & 2
N-10 22-0115-2516 Screw TAA} 4
N-11 22-0125-2516 Spring Washer A olA 4
N-12 22-0135-2516 Washer 5 914 4
N-13 22-014A-2516 Hose Union kg A 4
N-14 22-015A-2516 Upper Feed Plate Bracket Holder Alg)el=3 BElall &y 1
N-15 22-0165-2516 Screw TAA} 4
N-16 225014S-306H Setting Pin A=A 2
N-17 22-018A-2516 Upper Feed Plate Bracket Aa) ol =g B 1
N-18 22-0195-2516 Screw IAA} 2
N-19 22-123A-2516 Hinge for Upper Feed Plate Aba) o) =3t 31A] EA) 2
N-20 02031SC-4113 Screw TAA} 4
N-21 SC-0164-2700 Screw Aelel=gt 4 =AY | 4
N-22 22-027A-2516 Hinge Shaft for Upper Feed Plate Az o)l =9 3 A]) & 2
N-23 02031SC-4113 Screw TAA} 2
N-24 22-029R-2516 Stopper Rubber for Upper Feed Plate | AA3] o]t A&y w3 2
N-25 22-030A-2516 Upper Feed Plate Al3] o) =t 1
N-26 GP—013514—-01 Lower Feed Plate &ly) o] =3 1
N-27 22A043S-811H Screw E2RBOAS 2
N-28 225025A-306H Washer 9}A 2
N-29 Air Tube Label(S3L) oflo] FH il (S3L) 1
N-30 Air Tube Label(S4L) ole] Fu bl (S4L) 1
N-31 Air Tube Label(S3R) ole] FB 2 (S3R) 1
N-32 Air Tube Label(S4R) o] EH gl (S4R) 1
N-33 01-020W-2350 Spring Washer A3xE] 9lA] 1
N-34 06-102W-2350 Washer LIS 1
N-35 22A046S-811H Ball Bearing 2 ]38 (LME 12UU) 2




Pneumatic Hook Cloth Feed Mechanism
A Y Cloth Ojo|E &

0-16

0-10 ‘
SO

~

b
01 © /
N

&

o
[$]

Q
o




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
0-1 SN-000031.00 Cap Nut il 14 AYE M4 (38)) | 6
0-2 15-027A-2070 Sensor AlA 2
0-3 08014SC-A001 Screw for Sensor AA A YA} 2
O-4 05057SN-3211 Nut for Sensor AA A HE 2
0-5 080065C-8118 Screw for Sensor Bracket AA Bl 1A YAt 4
0-6 41-022W-7500 Washer for Sensor Bracket AA Bl 314 e4A 4
0-7 GP-002103,00 Sensor Bracket(R) A B ($) 1
0-8 GP-002104,00 Sensor Bracket(L) AN Bz Al (F) 1
0-9 GP-002099,00 Screw for Cylinder Base Bracket Algt o] A Bk it 4
0-10 GP-002100,00 Bracket for Cylinder Base(R) A wo]x BEAl($) 1
0-11 GP-002101.00 Bracket for Cylinder Base(L) A ol B 1
0-12 GP-002102,00 Bracket for Cylinder Shaft Ay &= v 2
0-13 GP-002105,00 Palette Base g E o] 1
0O-14 18048SC-7113 Screw for Palette Base S E wo] A~ 1A YA 3
0-15 01S110S-306H Washer for Palette Base gl E wo] A~ A 2}A 3
0-16 GP-002106,00 Palette Base Bracket A gl E wo] A Bl A 2
0-17 SC-0162-5607 Screw for Palette Base Bracket A S E wo]A B A 14 YA} 4
0-18 01S110S-306H Washer for Palette Base Bracket A | ZFlE #o]A Hepl A 14 94 4
0-19 GP-002107,00 Palette Base Bracket B Y E wo]A Bl B 1
0-20 180483C-7113 Screw for Palette Base Bracket B S E Woj~ Bl B 24 YAb 4
0-21 01-023C-3710 Spring Washer for Palette Base Bracket B | S E #o|A B} B 14 Az oA 4
0-22 01S110S-306H Springfor Palette Base Bracket B S E o~ Bell B 14 94 4
0-23 GP-002097,00 Palette Pin Holder s E 7 Fo) 2
0-24 GP-002098,00 Screw for Palette Pin Holder g E 7 #o] whiA} 2
0-25 GP-002109,00 Air Cylinder for Palette Pin Holder | SE 9 o] o] Ay (CJBIH-5) | 2
0-26 GP-002110,00 Air Fitting for Palette Pin Holder S E 7 o] oo} TJE (KIL04-M>) 4
0-27 06-102W-2350 Washer Al 9bA 6
0-28 PN-000074,00 Palette Pin g E 7 2
0-29 GP-002551,00 Palette Pin Assist Bracket JYgE A »vx v 1
0-30 09-040S-3701 Screw sl E 31 74 WAt 9
0-31 02002SC-8119 Screw sE Ady Bz BE 1y YA | 14
0-32 SN-0115-7400 NUT Y E Ady 1z B 14 P YE 8




£
L2
c
O
i e
(&)
()
=
c
O
f—
O
O
e
=
—

=25 I




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
P-1 445055S-306H Oil Tank Ass'y 29 #Ha(x) 1Set
P-2 445061S-306H Oil Tank Rubber Cap ¢ o Bz yRuls) 1
P-3 SC-0202-2118 Screw (3/16” n=28) oAb 3
P-4 10-020W-2700 Washer 9}A 3
P-5 445024S-306H Crank Rod Lubrication Plate I3 2= g5 1
P-6 445027S-306H Felt Ae 1
P-7 SC-0548-4122 Screw (3/16” n=28) oAb 1
P-8 44-0000-1230 Oil Wick °d w4 3
P-9 44-012C-1230 Oil Hose Y 3~ 3
P-10 448032S-306H Oil Hose Holder(L) 24 s Ao (R) 3
P-11 SC-0543-4525 Screw (11/64" n=40) A 6
P-12 445005S-306H Oil Hose Holder(A) 29 3~ Fol(A) 1
P-13 44S034S-306H Balance Lubrication Plate WA~ FH- 3
P-14 44S035S-306H Balance Lubrication Felt(F) WA F49 AE(AH) 1
P-15 448037S-306H Balance Lubrication Felt(M) WA~ FH3 AE(F) 1
P-16 44S038S-306H Balance Lubrication Felt(R) Wy~ FH3 AE(F) 1
P-17 SC-0340-4122 Screw (9/64” n=40) oAb 3
P-18 445010S-306H Oil Hose Holder(B) 99 mA~zbe|(B) 1
P-19 SN-0115-4000 Nut (3/16" n=28) yE 1
P-20 445013S-306H Needle Bar Oil Wick Holder vt F4 f4 Zo 1
P-21 40-004W-1600 Washer 9}A 1
P-22 44S5029S5-306H Needle Bar Crank Rod Lubrication Plate vl =83 2= 49 1
P-23 445007S-306H Oil Return Felt(A) 37 oo AWE(A) 1
P-24 445031S-306H Felt AEe 1
P-25 445014S-306H Needle Bar Oil Wick Holder(S) vl F4 44 el | 1
P-26 44S008S-306H Arm Oil Return Felt ofgt 37 Y= 1
pP-27 445002S-306H Arm Oil Return Felt Oil Hose ofghi ki AE 09 FA| 1
P-28 445041S-306H Oscillator Shaft Gear Lubrication Plate | £.%5% 7]o] F-§& I+ 1
P-29 44S50425-306H Oscillator Shaft Gear Lubrication Felt| £ %53 7]o] G4 dE 1
P-30 SC-0543-4325 Screw (11/64" n=40) A 1
P-31 44-0000-1230 Shuttle Lubrication Wick AE F§ 54 1
P-32 44-012C-1230 Shuttle Lubrication Oil Hose MNE FHF 2d 32~ 1
P-33 445039S-306H Bed Oil Return Felt W= kg dE 1
P-34 445001S-306H Bed Oil Return Felt Oil Hose =R 3hg AE 09 A 1
P-35 445044S-306H Shuttle Lubrication Plate ANE F53 1
P-36 4450465-306H Shuttle Lubrication Felt(L) AE F§ DE(K) 1
P-37 06-033M~-7400 Shuttle Lubrication Felt(S) AE F4 AEUN) 2
P-38 445052S-306H Oil Window 43 1
P-39 44S0535-306H 0il Gauge 2 Aolx 1
P-40 4450545-306H Oil Window Rubber Ring 43 17 1
P-41 44A0568-811H Bed Wick Holder W= Al 5to] 1
P-42 SC-0525-4122 Screw (11/64" n=40) A A 1
P-43 44-017C-1230 3} 7glo] = A}e) 1




=
2
c
O
<
o
[
=
QO
©
=
=)
()
c
oo

oY oA




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
Q-1 05A039S-811H Urethane Hose ( ¢ 4) e 5 (44) -
Q-2 05A0528-811H Urethane Hose ( ¢ 6) oHet 3 (46) -
Q-3 49A003S-811H Pressure Gauge 4 Ale]x] 1
Q-4 49A004S-811H Quick Joint Plug 2 2QE T A(R) 1Set
Q-5 49A005S-811H Finger Valve g7 WE 1
Q-6 49A006S-811H Filter Regulator e e o] 1
Q-7 49A007S-811H Air Pressure Switch olo] ZA] A9)% 1
Q-8 49A008S-811H Screw(M5XP0.8 [ =10) TAAL 2
Q-9 49A009S-811H Nut(M5X P0.8 H=35) vE 2
Q-10 10-010W-7507 Washer 9}A 2
Q-11 49A011S-811H Tee ] 1
Q-12 01A143S-811H Cable Tie A o] & E}e] 5
Q-13 49A013S-811H Plug A g1 A 1
Q-14 49A014S-811H Elbow Union AR L Fo]e 1
Q-15 49A015S-811H Hose Nipple A YE 3
Q-16 49A016S-811H Quick Coupling 2 A=Y 2
Q-17 49A017S-811H Solenoid Valve £ o)=Y 2
Q-18 01-002M-AU12 Screw (M3 X L35) TAA} 4
Q-19 49A0195-811H Manifold Block Wy 28(SS5Y3-20-02) | 1
Q-20 49A020S-811H Silencer 287 2
Q-21 49A021S-811H Plug B g1 B 2
Q22 49A022S-811H Air Tube Label ofle] =B 2
Q-23 49A023S-811H Pressure Decreasing Valve Zroli v 1
Q-24 49A001S-811H Speed Controller 23 = HAEEF 2
Q-25 GP-010400-00 Manifold Bracket HuyZ= vasl 1
Q-26 91-002S-3400 Tapping Screw Eipa} 2




O
c
S
n
O
O
Q
L
[—
B
S
Q
O
—

oj 20| Tl

<l
oK
il

E{lO]

R-39

R-19




SunLhtar

Ref. No. Parts No. Note Name of Parts = =] Q' ty Asﬁg‘_ L]
R-1 90-001A-2516 Table(L) | o] B(3}) 1
R-2 90-002A-2516 Table(R) gl o] &($) 1
R-3 GP-008774-00 Table Stand Ass y B o] & o] (%) 1Set
R4 90S007S-306H Oiler A AAE 1
R-5 90-030C-2516 Oil Supporter Hir] o ko) 1
R-6 18047SC-7113 Screw IAA} 4
R-7 90A0085-811H Case for Custody B ) 1
R-8 90-009A-2516 Body uje 1
R-9 90-010A-2516 Body Connecting Bolt vy 94 BE 4
R-10 90-011A-2516 Washer v A4 EE oA 4
R-11 90-012A-2516 Spring Washer uit] 44 Z2E Az 914 4
R-12 90-013A-2516 Nut vle] 94 v E 4
R-13 90-014A-2516 Body Side Cover vhe] =9 A 2
R-14 90-015A-2516 Screw TAA} 8
R-15 16010SC-8330 Table Connecting Screw ol AZ E A} 8
R-16 Motor Pulley Cover Ass y =2E Zg A (R) 1Set
R-17 90S013S-306H Bed Connecting Bolt W= 43 B 2
R-18 90S014S-306H Washer W= A3 oM 2
R-19 90A019S-811H Gas Spring Ass'y 7} AZE(F) 1Set
R-20 90A020S-811H Gas Spring Fpx 2xE) 1
R-21 90A021S-811H Bracket for Gas Spring 7t A= E vk 2
R-22 90A0225-811H Upper Shaft for Gas Spring 7V Ax=ZE (A 1
R-23 90A023S-811H Lower Shaft for Gas Spring 7t A= (8} 1
R-24 90A024S-811H Bracket for Gas Spring Shaft Tt AxE &= v 2
R-25 20A043S-811H Screw (15/64” n=28) TAAYAL 4
R-26 90A0265-811H Joint Ring A for Gas Spring Tl Az dA4ZA 1
R-27 90A027S-811H Joint Ring B for Gas Spring 7t Ax=2 AA4EB 2
R-28 06-003C-7400 E-Ring E-¥ 4
R-29 SC-0107-2111 Screw (M4X1.0 L=14) b AxE b sAYAH - 2
R-30 SN-0102-2000 Nut (M6X1.0 H=5) kA AzE ] U E 2
R-31 90A032S-811H Washer hx Az 3] obA 2
R-32 90A033S-811H Tapping Screw B A} 4
R-33 90A034S-811H Bracket for Frame Support =z dAA Bz 1
R-34 90A035S-811H Stopper for Frame Support Bracket | Z#| QA% Bzl AEH 1
R-35 40-004W-1600 Washer o)A 2
R-36 SC-0525-4122 Screw (11/64” n=40) TAAL 2
R-37 90A038S-811H Gas Spring Fixed Frame Ths Az 3R =z 1
R-38 90A039S-811H Shaft for Gas Spring Fixed Frame Ty Az 1A ZEY =] 1
R-39 91-007A-2302 Thread Stand Ass y Algf| Lol (%) 1Set
R-40 90-025R-2516 Support Rubber for Bed(F) W =Rk T (A)

R-41 90-026R-2516 Support Rubber for Bed(R) W =nbA R (F) 1
R-42 90-0275-2516 Screw A AL 1
R-43 44-065C-5030 Oiler Holder vlel 2 U E &1 2
R-44 02015SC-473 Screw TAA} 1
R-45 44-120C-1230 Hose for Oil Supporter L Yguto] A 1
R-46 44-134C-5700 Nipple for Oil Supporter vie] 7] gke] Y& 1
R-47 45-0024-5030 Control Box Bracket ZAEZ0wA Bz 1
R-48 08091SC-4113 Screw (M6 X L20) TAGAL 14
R-49 16014SW-4115 Spring Washer Ean A KIS 14
R-50 18015SW-3113 Washer 94 14




Accessories
MMM A

S-9-10




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
S-1 91-002C-1230 Driver(S) =zlo]¥ (/]h) 1
S-2 91-003C-1230 Driver(M) =zfo| ¥ (H) 1
S-3 91-003C-1230 Driver(L) =gfo] ¥ (k) 1
S-4 91-002C-3800 Spaner Eat I8 1
S5 91-011C-1230 Oiler oA FH7 1
S-6 07S026S-306H Bobbin wal 2
S-7 465001S-306H Floppy Disc Zz23) g2A 1
91-001C-2700 L-Shape Wrench L-#A 2] (2mm) 1
91-004C-2700 L-Shape Wrench L-# %] (2.5mm) 1
S-8
91-001C-3800 L-Shape Wrench L~ X] (4mm) 1
91-002C-2700 L-Shape Wrench L-3 =] (5mm) 1
S-9 Needle (DPX17 #18) Bl
S-10 Needle (DP X5 # 14) vl
S-11 91-029M-5030 Sponge AER 1
12-0146C-SC53 Fuse(1A 30mm) FZ= (1A 30mm) 1
12-146C-PT10 Fuse(5A 30mm) FZ (5A 30mm) 1
S-12
05-002C-SW65 Fuse(10A 30mm) F2 (10A 30mm) 1
12-046C-SC53 Fuse(15A 30mm) F2= (15A 30mm) 1
S-13 01A070S-811H Handle £xto] 1
S-14 91-014C-2516 Plastic Blank ZepaE 2am 1
S-15 15089SC-8119 Screw (M4X1L7) AL 8
S-16 01-022A-7500 Bracket for Upper Thread Supply A F& AE zho] v 1
S-17 01-024A-7500 Felt Holder for Upper Thread Supply A FG& AE 2lo) 1
S-18 44-024M-7500 Felt for Upper Thread Supply A F4& dE 1
S-19 SC-0519-2120 Screw (9/64” n=40) FHuAab 1
S-20 SC-0536-3125 Screw (3/32" n=56) HuA 2
s-21 91-008C-1230 Bottle of Oil LdE 1
S-22 10S0455-306H Fixed Mes TR 1
S-23 10S047S-306H Moving Mes Eu A 1
S-24 91-015M-2516 Head Cover A A 1
S-25 PN-000226-00 Hinge Pin 3 Z 7 8




Control Box Mechanism

HEE oA

T-12

T-7

T-53

)

—

ﬂ




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
T-1 10-001A-PT01 Control Box A= upa 1
T2 10-001 M-PTO01 Bolt Control Box Aez utx zx9) Be 6
T-3 10-003S-SW66 Spring Washer Control Box HAEE vtA 29 Az 914 6
T-4 10-004S-SW66 Flat Washer Control Box AEE vt x99 9 9lA 6
T-5 10-003S-PT01 Nut Control Box AEE vtA %9 YE 6
T-6 10-002A-PT01 Front Cover Control Box AEE vtA Ay Ay 1
T-7 10-003M-PT01 Screw Control Box A A z9 YAt 4
T-8 10-003A-PT01 Cover Control Box AEZE vtA Ay 1
T-9 10-003M-PT01 Screw Cover AEE wtA Ay 2Y A+ 8
T-10 02-006A-SW63 Floppy Disc Drive Z 23 i =glolr 1
T-11 02-010A-PT10 Bracket Floppy Disc Drive Zz2y g2 B 1
T-12 10-003M-PT01 Screw Floppy Disc Drive Bracket Zz3) A7 cejo)d Hepl 29 Wi 4
T-13 10-019M-SW66 Serew Ass y For Floppy Disc Drive (M3X05 L=10) | Z23] gAA 29 W H=R) 4
T-14 10-109C-3710 Isolation Bushing A RA 4
T-15 10-004M-PT01 Isolation Plate A7 2
T-16 02-0000-PT02 Power P.C.B R e 1
T-17 07-004S-SM5S Screw Ass y For Power P.C.B Hre 29 JAHR) 4
T-18 09-046W-3701 Spring Washer Power P.C.B(M4) H4¢ B 29 A= oA | 4
T-19 27-009W-7507 Flat Washer Power P.C.B(M4) ¢ Re x93 3 oA 4
T-20 10-004A-PTO01 Transformer EIPA xH 1
T-21 10-073S-3701 Screw Ass'y For Transformer (M5X08 L=109) | E; A = Y YJAH(ZR) 4
T-22 01-0000-PT01 X-Y P.C.B X, Y H= 1
T-23 07-004S-SM5S Screw Ass y For X-Y P.C.B X, Y = 2 JAH =) 4
T-24 01-112B-PT01 Radiator X-Y P.C.B X, Y P.CB wads 1
T-25 07-004S-SM5S Screw Ass'y For Radiator X-Y X, Y P.CB w4 29 YaH(z) 4
T-26 10-117A-PT01 Fan Ass'y 2Z7) (%) 1Set
T-27 10-118B-PT10 Fan Cover 2327] A 1
T-28 01-002M-AU12 Bolt Fan (M4X0.7 L.=35) £3E7] 29 BE 4
T-29 09-041S-3701 Nut Fan(M4) £%7) 29 Ye 4
T-30 02-0000-PS00 P.C.B Main Driving FE B 1
T-31 10-028S-SC53 Serew Ass y For Main Driving P.CB (M3X05L=7) | & R = %Y BE(X) 5
T-32 10-104A-PT10 Radiator Main Zzz g 1
T-33 07-004S-SM5S Screw Ass y For Main Driving Radiator | 2 vt 29 JAH(=E) 4
T-34 01-019M-SW67 Stud Main Driving P.CB (M3 L=15) | % HZ= XH = 2
T-35 10-003M-PT10 Screw TPM (M4 X 0.7 L=20) IPM 29 JAHZx) 2
T-36 09-046W-3701 Spring Washer TPM (M4) IPM 29 A== 9lA] 2
T-37 27-009W-7507 Flat Washer IPM (M4) IPM %9 3 b4 2
T-38 10-003M-PT10 Screw Bridge Diode HE A to]er 29 YrHz) 1
T-39 03-0000-PT03 1/0 P.C.B /0 = 1
T-40 10-028S-SC53 Screw 1/0 P.C.B /0 B= %29 YAHR) 6
T-41 10-011M-PT10 Stud “A” I/0 P.C.B (M3 L=37) /0 B= AE = A 4
T-42 Stud I/0 P.C.B (M3 L=42) I/0 = AHE= (&) 1Set
T-43 02-006A-PT10 CPU P.C.B CPU X =

T-44 08-002M-SW67 Stud CPU P.C.B (M3 L=10) CPU Rt AHE= 4
T-45 10-003B-PT10 Connecting Plate I/0 & CPU I/0, CPU {49 1
T-46 10-003M-PT10 Screw Connecting Plate 1/0, CPU 9Z3 =Y AL 4
T-47 10-005M-PT10 Isolation Bushing “A” Ehiest Y 4
T-48 10-006M-PT10 Isolation Bushing “B” Adpa "B 4
T-49 10-006A-PT10 Washer Connecting Plate I/0. CPU 2% =9 9l 4
T-50 02-001B-SW67 Cover CPU P.C.B CPU, P.CB AH 1
T-51 07-004S-SM5S Screw Ass'y For CPU P.C.B Cover | CPU, P.C.B #A® 23 W HZ) 2
T-52 10-008A-PT10 Cover Connectors AWE AW 1
T-53 07-0043-SM5S Screw Ass y For Connectors Cover | ZAYE HAW %9 JAH(=x) 4
T-54 10-006S-PT10 Sticker Caution oA 93 2EA 1
T-55 10-007S-PT10 Sticker Replacing Filter e w3k ~elA 1
T-56 10-008S-PT10 Sticker Earth o]~ ~E]A 1




Operation Unit Mechanism
enmgolM SUE A

>

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e:!lbly
U-1 SPS-PT-0P Operation Box Ass y Lo o] WA (XF) 1Set

Uu-2 46-002A-5030 Operation Box Stand Ass'y o5 ol wtA AElE () | 1Set

U-3 46-003C-5030 Stand Holder 2Bl Eo 1

U-4 46-004A-5030 Stand Holder Base 2"l= Zo wo| A 1

U-5 46-0055-5030 Screw 28l dF thiab 1

U-6 18047SC-7113 Screw (M5, L15) 2= T} 1

u-7 02031SC-4113 Screw (M5, L10) 2" Fo] aAUAL 1

U-8 16010SC-8330 Screw (M6, L50) 2" B o] TAUAL 4

U-9 16014SW-4115 Spring Washer 28lE Eo wo] A Az ghA 4

U-10 08041SW-1111 Washer 2HE Zo goli 4




Pedal Mechanism
H= A

Ref. No. Parts No. Note Name of Parts = | Q' ty Asile(l:bly
V-1 11-001A-PT10 Base Foot Switch A A wlol~ 1

V-2 11-0000-PT10 Foot Switch Ass'y Al (=) 1Set

V-3 08-015C-3701 Clamp Cable A o] & o] 2

V-4 09-0318-3701 Screw Clamping Cable Ass'y (M4X07 L=8) | Al o] & #}o] =P AH =) 1

V-5 11-001S-PT10 Ending Bushing g 5A 1

V-6 11-003A-PT10 Cover Foot Switch A ' wjo] 2~ AW 1

V-7 07-004S-SM5S Serew Ass'y For “A” Foot Switch Cover (M4X07 L=8) | 4] 52 wlo|2 AW 29uhHz) "A" | 2

V-8 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3X05 L=8) | 944 5|9 wo|A A zhHz) "B | 2

V-9 11-002M-PT10 Sponge AEZR 2




Pneumatic Separatery—-Driven Feeding Frame
Mechanism
T 2P OojE o A

H Cloth Feed Mechanism/Cloth Feed ZtAH

Ref. No. Parts No. Note Name of Parts £ | Q' ty Ass;:(l:l'bly
w-1 50-015A-2516 Upper Feed Plate 2] o] =k (E2¥) 1
W-2 22A039S-811H Screw E2RBOAS 4
W-3 06-002W-2350 Washer CIVS| 4
W-4 50-008A-2516 Upper Feed Plate Clamp(L) A o) =gt Fe = (F) 1
W-5 50-009A-2516 Upper Feed Plate Clamp(R) Alglole=g ZFE = (%) 1
W-6 16059SC-2516 Screw (M6, L=12, =) E2RBOAS 4
W-7 16014SW-2516 Spring Washer ( ¢ 6) 223 9lx 4
w-8 03025SW-2516 Washer (¢ 6) 5 o}A 4
W-9 50-006A-2516 Air Slide Table Holder ole] &£lol= HolE E5| 2
W-10 22-0165-2516 Screw FAA} 8
W-11 SN-0121-7400 Nut(15/64" n=28) AZdYE 2
W-12 SC-0317-2700 Screw AZAA} 2
W-13 GP-013515-01 Lower Feed Plate 3 Fol= g (£2¥) 1




Pneumatic Mechanism/22 2t |

Ref. No. Parts No. Note Name of Parts = | Q' ty Asile(l:bly
X-1 49A0235-811H Pressure Decreasing Valve Zroli vy 1
X-2 49A015S-811H Hose Nipple AU 5
X-3 49A017S-811H W7 EE | Solenoid Valve £ ol= MB 3
X4 50A048S-811H Manifold Block HYZ= B3 (SS5Y3-20-03) 1
X-5 49A0128-811H Cable Tie A o] & E}o) 8
X-6 GP-010402-00 Manifold Bracket HuZ= vaA 1






